
DRAWING

~11
10-~, .. V~~

23

22

32

31

31

64

14:::;31f" ~
12 /,..~ ,

18 5 1 T L..=-::::::::::::::~::::::r:::::::::::::::::::::±::48 '"

~
49 50 f " ~ !

/\ i 44 \" 68
~ b 69 42

14 3847 A
45 46 45 43 14 38

-; 37
·\~14

~12
18

25



PARTS LISTI-'~~;--------~~-~-~-~~~~;~~----------QTY--Ref# -----~~~~~;;~-;-.--- ---- ;-~y-
I ~ ~~~~-§-~~!..~~g-~~~------------1 ~ Loek Nut M8 ~__

2 Big Flat Washer 010 1 39 Loek Washer 010 3
3 Spring 1 40 Hex Bolt Mi Ox55 1

---------- ..-----.------- ....------------.---- ..-- ---' ..__._------_._.1------_.

4 Adjustable Handle (top) 1 41 Shield Cap 1~~=~J~;~he~_=_=-__===~=~~---~=- 42__~_~heel =_--2_.~=
6 , IHex Loek Nut Mi 0 3 43 Initiative Axle Shaft Ass'y 1
7 Index 1 44 Safety Pin 1

-------
8 Wing Nut Ass'y 1 45 Composite Bearing 2

----r-l----- -.--.---~-------.-------- ----. ---------.-.------.----.--f------

9 I Fixed Plate 1 46 Gear Box Ass'y 1
·----·----r---------·---------------------·------ ----- ------- ------.- ...-..------.----------..-- ..----- ..-.---...---.------.-..--..

10 Adjustable Handle (Iow) 1 47 Driven Axle Shaft Ass'y 1
--'---'- -_._- ------_ ..----------_._----- ..__ ._..-------- ---_ ..__ .- ._--------_ .._-------_. __ ._.--_. ---_ ...__ ._-- ._--_. __.- -

11 R Pin 02 1 48 Hex Bolt M8x50 2
.._-_._._-- ------_._-----_._---------- -----_.---_._----------_._------_. ------

12 LoekWasher 08 18 49 Loek Retaining Ring Cap 025 4
-_._--- --------_._~-~--------------_.--_.- ..._- ---"---_ ..._--------------------_._~-~_.----

13 Cotter Pin 03x25 1 50 Dust Cover 1~--~--------------+---~-_.~------------------~--
14 Flat Washer 08 20 51 Impeller Ass'y 1
15 Shaft Pin 1 52 Spread Plate 4

-16I~dle Fi;:-Pin----·------- -1---s3- Flatwash~__;:_-040----------1·-------+-_._._------_._-----_ .._------_._._..__._---_-_.._-_._.-_.._._.--_..__._ _ _..__- .__------_._-_._._._---_._._--_._._.__._---_--_._--
17 Hex Bolt M8x20 5 54 Adjustable Plate (down) 1

------ ----_ .._------------ ._------ -------- ---------
18 Hex Nut M8 18 55 Adjustable Plate (top) 1~-~--------------+---+---+-~-------~-~~---+-----
19 I Flat Washer 010 7 56 Hopper Bottom Plate 1

I-----~-----_._-_._-_._-----_._--------'---------- ---------------.--..
20 Flat Washer 012 2 57 Axle Bush 1

~.~h~:~;1[~~:~~u-=~_-==_~~-=Fi~_~~~~ftM~~~O_-=:==-===~~=
I--~--Loek-N ut M1-2--------·------ 3--6i--+-Bearing--------·-------- 4---
~-~-----------------~.__ .~---+---~---------------

/

' 25 I Coupier 1 62 Frame Ass'y 1
26 Hex Bolt M12x75 3 63 Cotter Pin 02x20 2

1----- -J----..--------.-..--.---.----------1-------- ----- ---. .------.--.- ..--..----

I--'-~i.-~::~~T:-~·~~~i6---------------c--}-- :~ ~~~nBe~:i:8~~:ft----·-------- --f--
f------- -----.-------..--.---.-.------ ------- .---.------.------.----

29 Hopper Side Panel 2 66 Big Round Head Bolt M6x16 3---_._-_._- -_.__ ._----_._-_._ .. __ .- -_ .._._._--------------~---_ ....- ------ ._--. __ ._._-----------_._.- ----
30 I Corner Cap (Front) 4 67 Flat Washer 06 3

---.---0 -----.------------.--.------------. --------. ---- -.---

31 Big Round Head Bolt M6x12 44 68 Loek Washer 06 3
_.-------------' -_.- ------_. ------- ------

32 Hopper Front Panel 1 69 Hex Nut M6 3
33 Hex Flange Nut M6 44 70 Loek Plate 1

.. _._ .. --_._ ..- - - - ._ .. - _--- - ._-_._._------_._----_. __ ._ .._-_ .. _._------_.- ._------_._._--_. __ ._._---------_ _._--_ _-- ._- .. __ ."--'

34 Hex Bolt Mi Ox25 3 71 Loek Retaining Ring Cap 040 1
,._ ..__ ._--- -- _._. - _. -.-'-"-' _._-- . _ ..__ .. __ ._-~----- --_ ...•._- ---------- -----_. __ ._._-- -'--'-

35 Hopper Rear Panel 1 72 Adjustable Plate 1
-------- "._.-._- ---._--_ ..-~-._-----~~-~._-------_._--_.--_._._-- --------_._--- ...-._----.------~- --"-"----.

36 Hex Bolt M8x25 4 73 Handle Grip 1

I__.__~~ ~~~L~~§~~~~-------.-----__. .._..__..~ . . ~ __. . . .._

26


